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* Included in Bearing Kit       † Included in O-Ring Kit

TABLE 13 - YD COMPRESSOR COMPONENTS (J3/J4/J5) (CONT'D)

ITEM DESCRIPTION PART  
NUMBER QUANTITY FIGURE

112 Screw, Cap 12 Pt Hd 1/2 021 11525 000  1 23
116 Elbow, Flare Hydraulic 1/4 Od 023 09677 000  1 23

†121 Seal, O-Ring Spliced 32.456 Id 028 12569 000  1 23
†122 Seal, O-Ring 4-7/8 Id X 1/8 028 12225 000  1 23
†124 Seal, O-Ring Spliced 34.067 Id 028 12248 000  1 23
125 Screw, Cap Hex Soc Hd 1/4 021 17765 000  6 23
130 Screw, Cap Hex Soc Hd 1/4 021 01377 000  1 23, 28
131 Screw, Cap Hex  3/8 -16unc 021 14374 000  14 23, 28
139 Tee, Instm Union 3/8 Tube 023 10595 000  1 26, 28
140 Tube, High Speed-Tee 064 48218 000  1 26, 28
141 Probe, Proximity 2 Piece Kit 364 51806 000 1 26, 28
153 Bracket, Support Lower PRV 064 48851 000  1 23, 28
155 Connr, Fla M X M 3/8 Od Fla 023 20853 000  1 26, 28
158 Seal, Double Shaft 029 22429 000  1 23, 27

158A C-ring, Replacement Shaft Seal 028 14493 000 1 23, 27
159 Elbow, Flare Hydraulic 3/8 Od 023 18969 000  1 26
160 Tube, Shaft Seal Oil Supply 064 49028 000  1 26
162 Fitting, Liquid Tight 1/2 Npt 025 28720 000  1 26
163 Bush Pipe 3/4 - 14 Npte X 023 04010 000  1 26
164 Tube, High speed Sol H 65-90 064 49047 000  1 26
165 Tube, .50 Lg +/- .03 X 1/4 Od X 064 49229 000  1 26
168 Nut, Flare Hydraulic 3/8 Od 023 09673 000  3 26
169 Sleeve, Flare Hydraulic 3/8 Od 023 10001 000  3 26

†170 Seal, O-Ring Neoprene 028 12961 004  1 25
171 Elbow, Flare Hydraulic 3/8 Od  023 18920 000  2 26
172 Valve, Stop Ang Vertical 022 09578 000  1 *
173 Spacer 064 50612 000 2 25
174 Screw, Cap 122 pt hd 1/2 021 11926 000 2 25
175 Plug, PRV assembly 064 50632 000 1 23
176 Seal, O-ring neoprene 028 12961 005 1 23
177 Nut, Hex mach scr #10 - 32 021 08670 000 1 25
178 Lockwasher, hel spg #10 reg 021 05265 000 1 25

201
Impeller, 8.1 Eye Hard Coat (J3) 064 48155 001  1 23
Impeller, 9.0 Eye Hard Coat (J4) 064 48156 001 1 23
Impeller, 10.4 Eye Hard Coat (J5) 064 50394 001 1 23

202
Plate, Nozzle Base (J3) 064 50615 000  1 23
Plate, Nozzle Base (J4) 064 50616 000 1 23
Plate, Nozzle Base (J5) 064 50693 000 1 23

203
Plate, Diffuser (J3) 064 50315 000  1 23
Plate, Diffuser (J4) 064 50318 000 1 23
Plate, Diffuser (J5) 064 50414 000 1 23




